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نحوه چیدمان داروهاي ترالی درکشوي اول ودوم از راست به چپ، 
ه جلو به عقب و به ترتیب شماره هاي مندرج در لیست حاضر و ب

.صورت مارپیچی می باشد



ا ضروري است به منظور جلوگیري ازتزریق اشتباه داروهاي ب✓
...  بویژه ویالهاي سولفات منیزیم، دکستروز و(اشکال مشابه 

مناسب از هم متمایز ( ( labelداروهاي مذکوربا نشانه گذاري 
گردند

ده نیازمند استفا)*(استفاده از داروهاي داراي علامت ستاره ✓
از امکانات مانیتورینگ قلبی است



م هرگونه قفل نمودن یا پلمپ کردن ترالی احیا که موجب تاخیر در انجا✓
.عملیات احیاي بیماران گردد، ممنوع می باشد

درجه سانتیگراد نگهداري شوند، در 8تا 2داروهایی که باید در دماي ✓
ال این دسته ازداروها باید درطبقه میانی یخچ. استاندارد مشخص شده اند

.نگهداري شوند-درجه سانتیگراد 8تا 2دماي 

الزامیبدیهی است کنترل و ثبت دماي روزانه یخچال دارویی بخش ✓
خواهد بود✓



ن الصاق لیست مربوط به داروهاي حیات بخش در یکی از طرفی✓
ه ترالی احیا، الصاق لیست داروهاي ضروري قفسه بر روي قفس

روي دارویی بخش اورژانس و نیز الصاق لیست داروهاي یخچالی بر
الزامی است-همگی طبق دستورالعمل حاضر –یخچال دارویی 

در تمامی بخش ها، الصاق فرمی درخصوص کنترل و ثبت ✓
ن تاریخ انقضاي داروهاي موجود در ترالی احیا، قفسه و همچنی

توضیحات مورد نیاز احتمالی، در کنار دستورالعمل حاضر
الزامی است



مراکز تخصصی و فوق تخصصی مراکز تخصصی چشم، گوش✓
...وحلق وبینی، زنان، مسمومیت، اطفال و 

ه در باید پس از اخذ تاییدیه کمیته دارو و درمان مرکز درمانی مربوط
خصوص لیست داروهاي مورد نیاز خود و همچنین اطلاع کتبی به 

معاونت درمان دانشگاه متبوع، آن را به لیست داروهاي موجود در 
دستورالعمل اضافه نمایند



ضروري است علاوه بر رعایت اصول عمومی برچسب گذاري داروهاي با هشدار بالا، بر روي هر ✓
شودآمپول یا ویال برچسب  هشدار، الصاق 

گ بدون سبد نیاز به الصاق برچسب قرمز رن/ کشو/ قفسه/ علاوه بر بر چسب قرمز رنگ روي جعبه ✓
.  فراورده تزریقی الزامی می باشد/ نام بر روي گردن هر آمپول یا ویال

کلرید پتاسیم✓
سولفات منیزیم✓
بیکربنات سدیم✓
گلوکونات کلسیم✓
هایپرسالین✓
لیدوکائین✓

آتروپین✓
اپی نفرین✓
هپارین سدیم✓
رتپلاز✓
هالوپریدول✓
پروپرانولول✓



ترالی استاندارد احیاء✓

تخته شوك✓

دستگاه شوك✓

ساکشن✓

رمکپسول اکسیژن ومانومترسالم پایه س✓

(okبرگه تست) تست دستگاه شوك ✓

اتصال به برق✓

ECGکنترل کاغذ ✓

پرینترسلامت ✓

تمیزي پدلها و نظافت کلی دستگاهها✓

ECGاتصال پروپ ✓
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0.1 mg/kg (0.1 ml/kg of 1:10000concentration)



 Adults:

Sinus bradycardia: 0.5 mg IV (5ml), every 2-5 minutes until   

the  desired heart rate is achieved.

AV block: 0.5 mg IV (5ml), every 3-5 minutes (maximum 3 mg)

 Paediatric:

0.02 mg/kg IV in a single dose (maximum dose 0.6 mg).
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Lidocaine (Alternation when amiodaron not available)

- Initial dose : 1-1.5 mg/kg IV/IO

- Then 0.5-0.75 mg/kg every 5-10 min

- Max cumulative dose : 3 mg/kg

- Infusion dose : 20-50 mcg/kg/minute



 Adult:

6 mg IVP over 1-3 seconds (maybe given IO) followed 
by rapid flush with 20 mL NS, if no conversion within 
1-2 minutes give 12 mg IVP, repeat a second time if 
necessary (30 mg total)
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 Paediatric:

<50 kg: 0.05 to 0.1 mg/kg rapid IVP over 1-3 seconds or 
IO, no more than 0.3 mg/kg/dose, followed by rapid 
flush with > 5 mL 0.9% NaCl



 Myocardial ischaemia

 The treatment of perioperative myocardial 
ischaemia may be started with a dose of 15 - 20 
micrograms/min, with subsequent increments of 
10 - 15 micrograms/min until the required effect is 
obtained.
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• Adult:

1-5 mcg/kg/min IV (low dose): May increase urine output 
and renal blood flow  

5-15 mcg/kg/min IV (medium dose): May increase renal 
blood flow, cardiac output, heart rate, and cardiac 
contractility

20-50 mcg/kg/min IV (high dose): May increase blood 
pressure and stimulate vasoconstriction; may not have a 
beneficial effect in blood pressure; may increase risk of 
tachyarrhythmias
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Ped:

1-5 mcg/kg/min IV, increased to 5-20 mcg/kg/min; not to exceed 

50 mcg/kg/min



Adult :

0.5-1 mcg/kg/min IV continuous infusion initially,    then 2-

20 mcg/kg/min; 

 not to exceed 40 mcg/kg/min
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Ped:

0.5-1 mcg/kg/min IV continuous infusion initially, then 

2-20 mcg/kg/min; not to exceed 40 mcg/kg/min



 STEMI

Patient on fibrinolytics: IV bolus of 60 units/kg (max: 4000 units), 

THEN 12 units/kg/hr (max 1000 units/hr) as continuous IV infusion

 Dose should be adjusted to maintain aPTT of 50-70 sec
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Continuous IV infusion
5000 units IV injection, followed by continuous IV infusion of 

20,000-40,000 units/24 hr



 Venous Thromboembolic Treatment (Off-label)

<1 year

 Loading dose of 75 units/kg IV, THEN 28 units/kg/hr IV as initial 
maintenance dose  

>1 year

 Loading dose of 75 units/kg IV, THEN 20 units/kg/hr IV as initial 
maintenance dose

Intermittent IV injection

 Initially give 50-100 units/kg IV infusion, THEN 100 units/kg IV 
infusion q4hr as a maintenance dose
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Ped: 



 Adult:Supraventricular Arrhythmia & Atrial Fibrillation/Flutter

 2.5-5 mg IV over 2 minutes; 5-10 mg dose may be repeated after 

15-30 minutes

 Alternatively, 0.075-0.15 mg/kg (not to exceed 10 mg) IV over 2 

minutes; dose may be repeated once 30 minutes after first dose 
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Ped :Supraventricular Tachycardia
1-15 years old: 0.1-0.3 mg/kg (not to exceed 5 mg) IV over 2 

minutes; second dose (not to exceed 10 mg) may be given after 30 

minutes

Alternatively (not well established), 4-8 mg/kg/day PO divided q8h



 Atrial Fibrillation

 Rapid digitalizing (loading-dose) regimen

 IV: 8-12 mcg/kg (0.008-0.012 mg/kg) total loading dose; 

administer 50% initially; then may cautiously give 1/4 the 

loading dose q6-8hr twice; perform careful assessment of 

clinical response and toxicity before each dose
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 Infants & children 1-24 months

 IV/IM: 1st loading dose, 15-25 mcg/kg; 2nd and 3rd loading 

doses, 7.5-12.5 mcg/kg q6-8hr for 2 doses; maintenance: 

7.5-12 mcg/kg/day divided q12hr

 2-5 years

 IV/IM: 1st loading dose, 12.5-17.5 mcg/kg; 2nd and 3rd 

loading doses, 6.25-8.75 mcg/kg q6-8hr for 2 doses; 

maintenance: 6-9 mcg/kg/day divided q12hr
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 5-10 years

 IV/IM: 1st loading dose, 7.5-15 mcg/kg; 2nd and 3rd 
loading doses, 3.75-7.5 mcg/kg q6-8hr for 2 doses; 
maintenance: 4-8 mcg/kg/day divided q12hr

 >10 years & <100 kg

 IV/IM: 1st loading dose, 4-6 mcg/kg; 2nd and 3rd loading 
doses, 2-3 mcg/kg q6-8hr for 2 doses; maintenance: 2-3 
mcg/kg/day
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 Hypertensive Emergency

 Adult:

 20 mg IV over 2 minutes initially, then 40-80 mg IV q10min; 

total dose not to exceed 300 mg

 Alternative: 1-2 mg/min by continuous IV infusion; total 

dose of 300 mg has been used
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Ped:

0.4-1 mg/kg/hr by continuous IV infusion; not to exceed 

3 mg/kg/hr



 Acute Pulmonary Edema/Hypertensive Crisis/Increased Intracranial Pressure

Acute :0.5-1 mg/kg (or 40 mg) IV over 1-2 minutes; may be increased to 80  

mg if there is no adequate response within 1 hour;not to exceed 160-200 

mg/dose
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Infants and children: 1-2 mg/kg IV/IM/PO once initially; increased by 1-2 mg/kg q6-8hr 
(PO) or 1 mg/kg q2hr (IV/IM); individual dose not to exceed 6 mg/kg

Neonates (<28 days): 0.5-1 mg/kg IV/IM q8-24hr; individual dose not to exceed 2 mg/kg



Adult :0.4-2 mg IV/IM/SC; repeat q2-3min PRN; not to 

exceed 10 mg (0.01 mg/kg)

10

Neonates: 0.01 mg/kg IV into umbilical vein/IM/SC; give 

subsequent dose of 0.1 mg/kg if needed 

Children: 0.01 mg/kg IV once; may repeat with 0.1 mg/kg
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Sedation of Intubated/Ventilated Patients

Load: 10-50 mcg/kg (dose range 0.5-4 mg) slow IV injection or 

infusion over several minutes; repeat q5-15min PRN  

Maintenance: Initial, 20-100 mcg/kg/hr infusion; titrate up or 

down 25-50% PRN

Ped :

500-750 mcg/kg PO once diluted by juice 20-30 minutes prior to 

procedure; not to exceed 20 mg  

100-150 mcg/kg IM; up to 500 mcg/kg used; not to exceed 10 mg



 Seizure Disorder
 2-10 mg PO q6-12hr as adjunct, OR

 0.2 mg/kg PR, repeat after 4-12 hours PRN

 Status Epilepticus

 5-10 mg IV/IM q5-10min; not to exceed 30 mg, OR

 0.5 mg/kg PR (using parenteral solution), THEN 0.25 mg/kg in 10 minutes 
PRN

10

Adult:
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Status Epilepticus
Potentially toxic dose in patients <6 years: >0.5 mg/kg
PR
•2-6 years: 0.5 mg/kg; may repeat in 4-12 hours PRN
•6-12 years: 0.3 mg/kg; may repeat in 4-12 hours PRN
•>12 years: 0.2 mg/kg; may repeat in 4-12 hours PRN
IV
•6 months-5 years: 0.2-0.5 mg IV initially, repeat every 2-5 minutes; 
do not exceed 5 mg; may repeat 2-4 hours later PRN
•>5 years: 1 mg IV given slowly every 2-5 min; not to exceed 10 mg 
total dose; may repeat in 2-4 hours if necessary

PED:
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Seizures (Status epilepticus)

Adult:

Load 10-15 mg/kg or 15-20 mg/kg at 25-50 mg/min, THEN  

Maintenance: 100 mg IV/PO q6-8hr PRN

Administer IV slowly; not to exceed 50 mg/min

Ped:

15-20 mg/kg IV in single or divided dose; if necessary 

may administer additional dose of 5-10 mg/kg 10 min 

after loading dose



 Seizures

All types of seizure disorders, including partial, tonic-clonic, and 
myoclonic seizures

Adult:1-3 mg/kg/day PO/IV in 1-2 divided doses initially; adjust 
accordingly to maintain at a therapeutic steady state level of 20 mg/L
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Neonates (<28 days): 3-5 mg/kg/day IV/PO in 1-2 divided doses

Infants: 5-6 mg/kg/day IV/PO in 1-2 divided doses

1-5 years: 6-8 mg/kg/day IV/PO in 1-2 divided doses

6-12 years: 4-6 mg/kg/day IV/PO in 1-2 divided doses

>12 years: 1-3 mg/kg/day IV/PO in 1-2 divided doses, OR 50-100 mg BID/TID
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 Schizophrenia, Psychosis

IM lactate (prompt-acting)

Adult : 2-5 mg q4-8hr PRN; may require q1hr in acute 

agitation; not to exceed 20 mg/day

<3 years: Safety and efficacy not established

3-12 years (15-40 kg): 0.25-0.5 mg/day PO divided q8-12hr initially; 

may be increased by 0.5 mg/day every 5-7 days PRN; 

maintenance: 0.05-0.15 mg/kg/day PO divided q8-12hr  

6-12 years: Lactate (prompt-acting): 1-3 mg IM q4-8hr PRN; not to 

exceed 0.15 mg/kg/day

>12 years: Moderate disease, 0.5-2 mg PO q8-12hr initially; severe 

disease, 3-5 mg PO q8-12hr; not to exceed 30 mg/day
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Cardiac Arrest (Off-label)

Management of cardiac arrest only in presence of 

hyperkalemia, hypocalcemia, or hypermagnesemia (routine 

use for cardiac arrest not recommended, because it yields no 

improvement in survival)

1.5-3 g IV over 2-5 minutes
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 Inflammation

Adult :100-500 mg/dose IV/IM q2hr, q4hr, or q6hr

<12 years: 1-5 mg/kg/day IM/IV divided q12-24hr  

:12 years:100-500 mg/dose IV/IM q2hr, q4hr, or q6hr

 Status Asthmaticus

Adult :1-2 mg/kg IV q6hr initially for 24 hours; maintenance: 0.5-1     
mg/kg q6hr

Ped: 1-2 mg/kg IV q6hr for 24 hr; not to exceed 250 mg  

IV Maintenance: 2 mg/kg/day IV divided q6hr

3
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Adult :10 mg IV over 1-2 minutes

Neonate: 0.15 mg/kg IV q6hr  

Infant: 0.1 mg/kg IV/IM/PO q6-8hr 30 minutes before meals    

and at bedtime  

Not to exceed 0.3-0.75 mg/kg/day
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 ST-segment elevation MI (STEMI): 75 mg/day PO in combination 
with aspirin 162-325 mg/day and then 81-162 mg/day

 <75 years

 300 mg loading dose followed by 75 mg for 14 days up to 12 
months (if no bleeding)

 Concomitant therapy with aspirin: Administer in combination with 
aspirin 75-325 mg qDay with or without thrombolytics

 >75 years

 No loading dose

 75 mg for 14 days up to 12 months (if no bleeding)

20



 Adults and the Elderly

 At the onset of an attack one or two 400 

microgram metered doses (sprays) should be 

sprayed under the tongue. If symptoms do not 

resolve, this dose may be repeated at five 

minute intervals for a total of three doses 

(sprays). If symptoms have not resolved after a 

total of three doses (sprays), the patient should 

seek prompt medical attention.
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Magnesium sulfat (for Torsades de pointes rhythm)

1-2 g IV/IO diluted in 10 mL D5W.

Pediatric Dose: 20-50 mg/kg 



 Hypoglycemia

 Adult :IV: 10-25 g (ie, 20-50 mL 50% solution or 40-100 mL of 
25%)

 < 6 months:0.25-0.5 g/kg/dose (1-2 mL/kg/dose of 25% 
solution) IV; not to exceed 25 g/dose  

 Infants > 6 months and Children:

 0.5-1 g/kg up to 25 g (2-4 mL/kg/dose of 25% solution) IV; 
not to exceed 25 g/dose  

 Adolescents:

 IV: 10-25 g (ie, 20-50 mL 50% solution or 40-100 mL of 25%)
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 Management of symptoms of severe hypotonic 

hyponatremia

 An initial goal serum sodium concentration must 

be established.

 Symptoms of severe hyponatremia: goal of 120 

mmol/L initially followed by

 slower correction to approximately 130 mmol/L 

over the following several days.

 Initial goal serum sodium level should be lower if 

the baseline serum sodium is<100 mmol/L.22
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 Acute asthma symptoms including bronchospasm

 one inhalation (100 micrograms) may be 

administered as a single minimum starting dose. 

 This may be increased to two inhalations if 

necessary. To prevent allergen- or exercise-

induced symptoms, two inhalations should be taken 

10-15 minutes before challenge.
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 Dextrose is a form of glucose (sugar). Dextrose 5% 

in water is injected into a vein through an IV to 

replace lost fluids and provide carbohydrates to the 

body.

 Dextrose is a prescription medicine used to treat the 

symptoms of Hypoglycemia

1



 Each ml contains 9 mg sodium chloride

 Sodium Chloride 0.9% Injection is used to replace 

lost body fluids and salts. Other medicines which are 

given by injection or by drip may be diluted with 

Sodium Chloride 0.9% Injection.

 adults : 500 ml to 3 litres/24h

 babies and children: 20 to 100 ml per 24h and per kg 

of body weight, depending of the age and the total 

body mass.

1
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➢ Epinephrin                           NaHco3 در یک لاین همزمان تزریق نشود 

➢ Ca gluconate                      NaHco3                   در یک لاین  همزمان تزریق نشود















Macintash) )ت ، تیغه خمیده ، که در اینتوباسیون بالغین بسیار متداول اس
یغه این ت. بـوده ، داراي انحنایی متناسب با انحناي زبان است  Lتیغـه اي شـبیه بـه 

آن معمـولا براي لوله گذاري در بالغین 3بوده و انـدازه 4تا 1داراي اندازه هاي 
این تیغـه عمومـاً بـراي وضـعیت هـاي غیـر طبیعی و 4شماره . استفاده می شود 

یشتر تیغه صاف ، که در اینتوباسیون کودکان ب. . مشکل به کار گرفته می شود 
متداول است 

(Miller ) از شماره صفر آن تقریبا . است 4تا 0تیغه صاف  ، داراي انـدازه هـاي
براي همه نوزادان و تیغه شماره یك در شیرخواران چندماهـه یا نوزادانی که وزن 

آن معمولا براي لوله 3کیلوگرم دارند استفاده می گردد از شماره 5تا 4بیش از 
نیز عموما 4نیتروپروساید ترالی اورژانس گذاري در بالغین استفاده می شود و شماره 

تن محل قرار گرف. براي وضعیت هاي غیر طبیعی و مشکل بـه کار گرفته می شود 
.تیغه صاف زیر اپی گلوت می باشد



لارنگوسکوپی























است.... نوار آماده شده حاوي دوزهاي پیش محاسبه شده دارویی و سایز مناسب کاتتر ها ،فولی ،لوله تراشه و✓



این نوار رنگی در واقع نوعی ابزار کاربردي براي درمان کودکان در شرایط ✓
ه و بر در واقع با استفاده از این نوار قد کودك اندازه گیري شد. اورژانسی می باشد

اساس طول قد وي یکسري دستورالعمل هاي آماده که بر روي نوار درج شده در 
.اختیار کاربر قرار می گیرد

از جمله این اطلاعات می توان به دوز داروهاي حیاتی، میزان ولتاژ براي شوك و✓
سیار همانطور که می دانید در شرایط اضطراري زمان ب. سایز لوله تراشه اشاره کرد

ن محدود است و این ابزار می تواند با کاهش زمان محاسبات و در اختیار گذاشت
این ابزار براي کودکان . اطلاعات لازم براي درمان کودك کمك خوبی باشد

.طراحی شده است( پوند80)کیلوگرم 36سال و حداکثر وزن 12حداکثر تا سن 







Thanks For Attention


